y 4 2 #
%@) i
SLL i
[TestMode  |UNII-3_TX AC (VHT40) Mode_Ant. 1 |
Power Spectral Power Spectral
Channel FIE IEG) Density Duty Factor ensiRd LY Lk Result
(MHZz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 -4.62 0.00 -4.62 29.59 Complies
159 5795 -5.26 0.00 -5.26 29.59 Complies
CH151 CH159
®. Lo ®. Lo
- ]
ERER ERER
Test Mode \UNII-3_TX AC (VHT40) Mode_Ant. 2
Power Spectral Power Spectral
Channel SN Density Duty Factor DR 5 [Py Mk sl Result
(MHZz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 -6.91 0.00 -6.91 29.59 Complies
159 5795 -6.73 0.00 -6.73 29.59 Complies
CH151 CH159
®. Lo ®. Lo
T T
S .
Test Mode ‘UNII-3_TX AC (VHT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel) ~~ y1h7) (dBm/500 kHz) (dBm/500 kHz)|  Result
151 5755 -2.61 29.59 Complies
159 5795 -2.92 29.59 Complies
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[TestMode  |UNII-3_TX AC (VHT80) Mode_Ant. 1
Power Spectral SO e
Channel FIE IEG) Density Duty Factor ensiRd LY Lk Result
(MHZz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 -11.43 0.00 -11.43 29.59 Complies
CH155
®. . B
===
Test Mode \UNII-3_TX AC (VHT80) Mode_Ant. 2
Power Spectral Power Spectral
Channel FIETIEnEy Density Duty Factor DIERBI] - LI e Result
(MHZz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 -13.80 0.00 -13.80 29.59 Complies
CH155
®. . B
//\\j ]
Test Mode |UNII-3_TX AC (VHT80) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel) ~~ y1h7) (dBm/500 kHz) (dBm/500 kHz)|  Result
155 5775 -9.44 29.59 Complies

Report No.: BTL-FCCP-4-1906C102

Page 360 of 365
Report Version: RO0



3L

GN
(™
L2

5 R i

2

APPENDIX H - FREQUENCY STABILITY

Report No.: BTL-FCCP-4-1906C102

Page 361 of 365
Report Version: RO0



— #
3LL 4y

[TestMode  |UNII-1 |
Voltage vs. Frequency Stability
Voltage Measurement Frequency (MHz)
(V) 5180.0000
132 5179.9796
120 5179.9796
102 5179.9792
Maximum Deviation (MHz) 0.0208
Maximum Deviation (ppm) 4.0154
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
(°C) 5180.0000
0 5179.9808
10 5179.9804
20 5179.9796
30 5179.9796
40 5179.9792
Maximum Deviation (MHz) 0.0208
Maximum Deviation (ppm) 4.0154
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[TestMode  [UNII-2A |
Voltage vs. Frequency Stability
Voltage Measurement Frequency (MHz)
(V) 5260.0000
132 5259.9788
120 5259.9788
102 5259.9788
Maximum Deviation (MHz) 0.0212
Maximum Deviation (ppm) 4.0304
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
(°C) 5260.0000
0 5259.9784
10 5259.9784
20 5259.9784
30 5259.9784
40 5259.9784
Maximum Deviation (MHz) 0.0216
Maximum Deviation (ppm) 4.1000
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[TestMode  |UNII-2C |
Voltage vs. Frequency Stability
Voltage Measurement Frequency (MHz)
(V) 5500.0000
132 5499.9768
120 5499.9768
102 5499.9764
Maximum Deviation (MHz) 0.0236
Maximum Deviation (ppm) 4.2909
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
(°C) 5500.0000
0 5499.9764
10 5499.9760
20 5499.9760
30 5499.9760
40 5499.9760
Maximum Deviation (MHz) 0.0240
Maximum Deviation (ppm) 4.3636
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[Test Mode  |UNII-3 |

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
V) 5745.0000
132 5744.9744
120 5744.9744
102 5744.9744
Maximum Deviation (MHz) 0.0256
Maximum Deviation (ppm) 4.4560

Temperature vs. Frequency Stability

Temperature Measurement Frequency (MHz)

(°C) 5745.0000

0 5744.9744

10 5744.9744

20 5744.9740

30 5744.9740

40 5744.9740
Maximum Deviation (MHz) 0.0260
Maximum Deviation (ppm) 4.5257

End of Test Report
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